

Test Report

No. CANHG1302422001

Date: 07 Mar 2013

Page 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
1	CAN13-024220.001	Ceramic mug
2	CAN13-024220.002	Ceramic spoon

European Council Directive 84/500/EEC & 2005/31/EC—Leachable Lead and Cadmium

Test Requested : As specified by client, to determine Leachable Lead and Cadmium from Ceramic used in contact with food for compliance with European Council Directive 84/500/EEC and its amendment Commission Directive 2005/31/EC.

Test Method : As specified in EEC Directive 84/500/EEC & 2005/31/EC. Analysis was performed by ICP-OES.

Sample 002

Category 1

	<u>Vol. of 4% HAc used for vessel (ml)</u>	<u>Surface Area (sq. dm)</u>
1	63	0.38
	<u>Leachable Lead (mg/dm²)</u>	<u>Leachable Cad- mium (mg/dm²)</u>
1	<0.1	<0.01
Limit	0.8	0.07

Sample 001

Category 2

	<u>Vol. of 4% HAc used for vessel (ml)</u>	<u>Depth (mm)</u>
1	380	95
	<u>Leachable Lead (mg/L)</u>	<u>Leachable Cad- mium (mg/L)</u>
1	<0.1	<0.01
Limit	4.0	0.3

Notes :

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its preparation only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested.

